
 600 

 1
30

0 

 8
3 

 1
96

4 

 8
40

 

 1121 

MATERIAL:
Revision:   1

E300M Leg-3

280111030000
280111030000

DRAWN BY: LL    WEIGHT: 135.81 Kg

EP

SHEET 1 OF 2

DWG NO.

TITLE:

FINISH:

E300

Date[yy.mm.dd]:
SS

Dimensions:

+/- 5 mm

17.11.08 



2

4

6

3

1 5

7

8

7

910

1211

ITEM NO. PART NUMBER DESCRIPTION Bom/QTY.

1 40010312 Leg-3-Box-600x840-80f 1

2 40010428 Mast E300M 1
3 84251797 Control box E300-1  2 speed 1

4 30008909 Handle E300 welded 1
5 30008965 Battery unit 18AH 2

6 30011704 Charging station 24V 2AH  100-240V 1

7 81010276 Screw M8x16 BH A2 ISO 7380 12

8 81020049 Lock nut M8 A2 DIN 985 8

9 81030024 Washer M6 A2 DIN 125 A 4

10 81010143 Hex screw M6x16 A2 ISO 4017 4
11 84040192 Blind plug M16x1,5 Brass 1

12 84040055 Nut M16 for Cable Gland 1

MATERIAL:
Revision:   1

E300M Leg-3

280111030000
280111030000

DRAWN BY: LL    WEIGHT: 135.81 Kg

EP

SHEET 2 OF 2

DWG NO.

TITLE:

FINISH:

E300

Date[yy.mm.dd]:
SS

Dimensions:

+/- 5 mm

17.11.08 


	Sheet1
	Drawing View1
	Alternate Position1
	Drawing View2
	Drawing View3
	Drawing View4

	Sheet2
	Drawing View5
	Drawing View6


